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Report No :  TAE-000315 Receipt Date : Feb.15.2017
Customer : SEOKHYUN JUNG Test Date : Feb.28.2017
ASH Trade

47, Sillon-ro, Cheongun-myeon, Yangpyeong—gun, Gyeonggi-do, Korea South

Sample :  Silicone(SH)
Testing Date : Feb.16.2017 ~ Feb.28.2017
Testing Environment : Temperature (20 £ 5) °C, Relative humidity (40 = 20) %

Test method : Refer to following pages

Test result : Refer to following pages

Attachment : Flow chart and Sample pictures

USAGE : QUALITY CONTROL

NOTE : 1. The test results on this test report are only limited to the samples and sample names provided by the
customer and KTR does not guarantee the quality of all products of the customer, and you can confirm
the authenticity of the test report online (www ktr.or.kr) or by using the QR code.
2. This test report shall not be used for public relation, advertisement, lawsuit and any other purposes
outside the scope of its defined usage.
3. Only original copy (including certified copy) of the test report is valid = electronic copy (hard and/or soft) is
for your reference only.

Cang Hoonscok Keim Gun-il
Prepared by Jang Moonseok Reviewed by Kim Sun-il
E-mail: jmoonseok1213@ktr.or.kr Technical Manager

Tel : 1577-0091(ARS @—@)

Feb.28.2017

Korea Testing & Research Institute

President o
[Ophacs
QR Code to verify genuineness
Electronic copy is for your reference only. MX2 A1 2 (Electronic Copy)
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Report No :  TAE-000315

Sample Silicone(SH)
TEST RESULT

Test ltems Unit Sample Results : MDL : Test Methods
Pb Dok 1 - Not Detected 5 | IEC 62321-5 Ed. 1.0 : 2013 (AAS)
Cd g/l 1 - Not Detected | 05  IEC 623215 Ed. 1.0 : 2013 (AAS)
Hg Cmfg - NotDetected | 05 : IEC 623214 Ed 1.0 : 2013 (AAS)
Cr(VI) L mg/kg ~ Not Detected 0.5  IEC 62321 Ed. 1.0 : 2008 (UV/Vis)
Notes : mg/kg = ppm (parts per million)

N.D. = Not detected (<MDL)
MDL = Method detection limit
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2 TEST REPORT
Report No :  TAE—000315
Sample Silicone(SH)

Pb, Cd, Hg, Cr(\) : Tested by Jang Moonseok (Tel : 02-2092-3782)

Flow chart of heavy metals analysis

Pb, Cd, Sb @

Hg

Cr(vI)

Microwave or reflux
cooling system digestion

(Reagents : HNO,,
HCl, H,0,, HF)

! - !

Aclid digestion
(by suitable acid)

Add digestion reagent

[

Filtration Heating (extract)
Yes — _ No
' ~ Residue yes / no ? — Filtration
HCI dissolv‘e or Make up Add dlphenyl-_carhaznde
alkali fusion solution
v i

ICP or AAS analysis

UV-Vis(540 nm) analysis
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Report No :  TAE—000315
Sample : Silicone(SH)

Sample

- End of Report -
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